
* Corresponding author.

1944-3994/1944-3986 © 2021 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2021.26681

212 (2021) 112–120
February 

Kinetics of organics removal in swine wastewater treatment using anaerobic 
moving bed biofilm reactor

Anh Van Ngoa, Oanh Hoang Thi Lea, Quan Truong Nguyena, Hidenari Yasuib, 
Khai Manh Nguyena, Ha Thi Nguyena,*
aDepartment of Environmental Technology, Faculty of Environmental Sciences, VNU University of Science,  
334 Nguyen Trai Street, Thanh Xuan District, Hanoi 10000, Vietnam, Tel. +84-913-063-898;  
email: nguyenthiha@hus.edu.vn (H.T. Nguyen), Tel. +84-85-958-2310; email: ngovananh@hus.edu.vn (A.V. Ngo),  
Tel. +84-96-472-0795; email: hoangoanh.le@hus.edu.vn (O.H.T. Le), Tel. +84-98-301-8885;  
email: nguyentruongquan@hus.edu.vn (Q.T. Nguyen), Tel. +84-91-336-9778; email: nguyenmanhkhai@hus.edu.vn (K.M. Nguyen) 
bGraduate School of Environmental Engineering, the University of Kitakyushu, 1-1 Hibikino, Wakamatsu, Kitakyushu,  
Fukuoka 8080135, Japan, Tel. +81-93-695-3736; email: hidenari-yasui@kitakyu-u.ac.jp

Received 19 April 2020; Accepted 6 October 2020

a b s t r a c t
In Vietnam, livestock production, especially pigs, plays an important role in the agriculture sec-
tor. The number of livestock farms in Vietnam is more than 19,000 with 28 million pigs. However, 
swine wastewater mainly directed to biogas is finally discharged to ponds and lakes, causing seri-
ous environmental problems. This research applied the high-rate anaerobic moving bed biofilm 
reactor (AnMBBR) to treat swine wastewater. A lab-scale reactor with a working volume of 12  L 
in which 4  L wheel-shaped polyethylene carrier materials (PE) and 4  L anaerobic inoculum were 
added. This reactor operated continuously at 35°C ± 2°C in 185 d under the volumetric loading rate 
with 12.2 kg-COD/m3 d. The average total chemical oxygen demand (COD) removal efficiency was 
60% with a methane conversion efficiency of about 54%. A kinetic model referred from Anaerobic 
Digestion Model No. 1 was used to simulate reasonably the methane production, total COD, total 
suspended solids as well as the effluent compositions in terms of carbohydrate, protein, lipid, pro-
pionate, acetate, and ammonium nitrogen. In regression analysis, linear correlation showed that the 
simulation results almost corresponded with the experiment results. The model could be employed 
to design the AnMBBR at a pilot scale for the removal of organic matters in swine wastewater.

Keywords: Anaerobic; Moving bed biofilm reactor; Kinetic model; Swine wastewater

1. Introduction

Nowadays, the livestock sector in Vietnam tends to 
transfer from a household scale to a centralized scale. 
The number of livestock farms in Vietnam is more than 
19,000 with 28 million pigs [1]. The amount of waste from 
this activity is approximately 84.5  million  ton/y in which 
20% of waste is used for biogas, compost, fish food, etc., 
and the remaining is not treated causing environmental 

pollution. Japan International Cooperation Agency (JICA) 
and Institute of Environmental Technology surveyed 5 farms 
in the North of Vietnam (Hanoi, Vinh Phuc, Hung Yen, Thai 
Binh, and Hoa Binh) and showed that each pig consumes 
10–40 L/d and produces 25 L/d [2]. Additionally, when the 
density of livestock increases, the load and the concentra-
tion of pollutants raise. To produce 1,000 kg of pork, 84 kg 
of urine, 39 kg of manure, 11 kg of total solids (TS), 3.1 kg 
of BOD5, and  0.24 kg of NH4

+–N are daily generated [3].



113A.V. Ngo et al. / Desalination and Water Treatment 212 (2021) 112–120

As livestock wastewater is a mixture of urine, feces, 
water to clean livestock cages, this wastewater contains 
high levels of organic matters, N, P, and microorganisms. 
However, these characteristics highly vary depending on 
many factors such as the size of livestock, race, age of ani-
mals, diet, temperature, and humidity in the cage, cleaning 
methods, dilution, storage, and liquid/solids separation. 
According to Vu et al. [4], the amount of manure discharged 
daily is 6%–8% of the weight of pigs and with different 
races, the amount of waste also changed. For medium-sized 
farms, wastewater was generated in the range of 30–35 m3/d, 
containing high concentrations of solids, organic mat-
ter, nitrogen, and phosphorus, as well as other pollutants 
[5]. Because of the high concentration of chemical oxygen 
demand (COD) and nitrogen, swine wastewater is one of 
the major pollution sources for the environment. Among 
the wastewater treatment, anaerobic digestion (AD) is a 
process where microorganisms break down biodegradable 
materials in the absence of oxygen, producing methane and 
carbon dioxide as end-products under ideal conditions [6]. 
This process has been widely applied to decompose swine 
wastewater. Due to a fast decay rate in anaerobic condition, 
microorganisms in activated sludge is almost digested com-
pletely in a few days. According to Yasui et al. [7] the anaero-
bic decay rate of heterotrophic organisms (XOHO) in the waste 
activated sludge (WAS) was estimated to be 0.2/d which was 
equal to the estimated maximum specific growth rate of 
methanogens (µm) at mesophilic condition [8]. To increase 
the performance of WAS digestion, it would be necessary 
to retain biomass within the digester. From the assumption, 
by adding carrier media into the digester, the combination 
of the two different processes (biofilm and suspended bio-
mass) was implemented. As a result, the performance of a 
high-rate anaerobic digester was experimentally evaluated.

High-rate anaerobic digesters have been applied for 
wastewater treatment in many years because of the high 
volumetric loading rates (VLRs), low solid waste, low 
energy consumption, short hydraulic retention times (HRTs), 
and methane production [9,10]. Most popular high-rate 
anaerobic digesters include moving bed biofilm reactor 
(MBBR), fix bed biofilm reactor (FBR), up-flow anaerobic 
sludge blanket (UASB), and expanded granular sludge 
beds (EGSB), etc. [10–12]. In which, anaerobic moving bed 
biofilm reactor (AnMBBR) has been proved to be reliable 
in treating vinasse, landfill leachate, winery, and dairy 
[13–16]. However, its application in swine wastewater 
treatment was rare.

In Vietnam, swine wastewater is mainly directed to 
biogas and finally discharged to ponds and lakes and the 
number of studies applied high rate anaerobic treatment is 
limited. Tran [2] combined anaerobic (internal circulation 
(IC) and anaerobic baffled reactor (ABR)), aerobic–anoxic 
(sequencing batch reactor (SBR)) and constructed wet-
land in treating swine wastewater. The pilot system with 
a capacity of 30  m3/d reaching COD, total nitrogen (TN), 
total suspended solids (TSS), and total phosphorous (TP) 
removal efficiencies were 98%, 96.82%, 99.9%, and 88.85%, 
respectively. In another research, Nguyen [17] applied UASB 
and aerobic–anoxic combined membrane filtration to gain 
high treatment efficiency. With HRT 1.52  d, COD, NH4

+, 
NO3

–, TN, and TP removal efficiencies were 98.3%, >99.9%, 

88.3%, 97.5%, and 98.3%, respectively. Moreover, to describe 
and predict the performance of treatment systems, kinetic 
analysis is a potential technique. Even though Vietnam has 
some research focusing on this topic, the numbers were not 
much [18–20].

Thus, the purpose of this research was to investigate 
the performance of an AnMBBR and kinetics parameters 
of the organic degradation process in swine wastewater.

2. Materials and methods

2.1. Continuous experiment reactor

The continuous AnMBBR was carried out at 35°C ± 2°C, 
pH 7.0–7.5 with a working volume of 12  L (Fig. 1). 4  L 
anaerobic inoculums were collected from the UASB tank 
of the Sabeco Beer Manufacturing Plant (Nam Tu Liem dis-
trict, Hanoi) operated with an MLSS of 20 g/L. The waste-
water treatment system of this plant included a UASB-
aerobic tank-settling tank with a capacity of 600 m3/d. 4 L 
of wheel-shaped polyethylene carrier materials (PE) with 
a specific surface area of 13.3–16.7  m2/kg, size of 15  mm 
diameter × 10 mm height was added into the AnMBBR.

The swine wastewater for the experiment was obtained 
from livestock farm with 3,000–5,000 heads in Kim Xa 
commune, Vinh Tuong district, Vinh Phuc province. The 
wastewater was collected at pits after washing activities 
and pre-treated with a 1  mm screen sieve to remove raw 
waste. After that, it was pumped into the AnMBBR at a 
flow rate of 1  L/h (HRT of 12  h). The sludge was recircu-
lated for the microbial maintainance, stirring and speed-
ing up the overflow rate at about 0.6–1.0  m/h. The VLR 
was increased from 4.1 to 12.2  kg  COD/m3  d by changing 
COD concentration in each influent sample.

2.2. Analytical procedure

TSS, COD, TN, ammonium nitrogen, total phospho-
rus TP, and lipid concentrations were measured accord-
ing to #2540 D; #5220 D; #4500-N B; #4500-NH3 F; #4500-P 
E; and #5520 D in Standard Methods [21], respectively. 
Carbohydrates (total sugar) and proteins (peptide ponds) 
concentrations were calorimetrically analyzed using 
phenol-sulfuric acid and microbiuret methods [22,23] with 
glucose and egg albumin standard (Kishida Chemical, 
Japan).

The filtrate of the samples with 0.2 µm microfilter 
was used to analyze volatile fatty acids concentrations 
(VFAs) with a high-performance liquid chromatography 
system equipped with pump LC20AD and detecter UV/
VIS Shimadzu SPD-20A (Shimadzu, Japan). Symmetry300 
C8 column (4.6  mm  ×  150  mm I.D., Waters Milford, MA, 
USA) was used for the peak separation where the elute 
flow rate was set at 0.5  mL/min under 25°C and detector 
wavelength was 210  nm. Mobile phase included 2 phases: 
50% phase A (99.9% acetonitrile and 0.1% formic acid) and 
50% phase B (99.9% deionized water and 0.1% formic acid).

Biogas production was measured by the liquid dis
placement method at normal conditions (25°C, 1  atm) in 
which saturated sodium chloride was used in the gaso
meter  to minimize the solubility of gases [24]. The volume 



A.V. Ngo et al. / Desalination and Water Treatment 212 (2021) 112–120114

of biogas at standard conditions was calculated by replaced 
biogas volume with the difference of pressure between the 
inside and outside of the gasometer as shown in the fol-
lowing equation. This equation was modified from [25]. 
Also, biogas was collected in gas sampling bags to mea-
sure the concentration of methane gas using Portable 
Biogas Analyser (Geotech Biogas 5000, UK).

V
T
T P

P P g b A a P P g b A aW W0
0

0
1 1 2 2=

⋅
− − ⋅ ⋅( ) ⋅ ⋅( ) − − − ⋅ ⋅( ) ⋅ ⋅( )



ρ ρ

	
� (1)

Here V0 is the volume of biogas (m3); T0 is the temperature 
at normal condition (K); P0 is the pressure at normal con-
dition (Pa); P is the atmospheric pressure (Pa); PW is the 
vapor pressure (Pa); r is the density of the liquid (kg/
m3); g is the acceleration due to gravity (m/s2); a1 is the 
height of gas before measurement (initial level) (m); a2 is 
the height of gas after measurement (measurement level) 
(m); b1 is the height of liquid before measurement (ini-
tial level) (m); b2 is the height of liquid after measurement 
(measurement level) (m); A is the cross sectional area (m2).

2.3. Dynamic simulation

Dynamic simulation of the AnMBBR was performed 
focusing on responses of methane production, total COD, 
TSS as well as the effluent constituents in terms of carbo-
hydrates, proteins, lipids, propionate, acetate, butyrate, and 
ammonium nitrogen. For the simulation of the reactor per-
formances and biological degradability of the wastewater 
organics mathematically, a kinetic model was referred from 

Anaerobic Digestion Model No. 1 (ADM1) [26]. However, 
due to concentrations of valerate and lactate in the swine 
wastewater, and the digestate were very low throughout 
the experimental period, they were not included in the 